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e TABAN ROOY PARAND
HOT DIP GALVANIZING
TEST REPORT
Rev. No: 01
Company Name : <18 ad iy
Project Name :
|pate of inspection - 1399703727
Inspection Site :
NUMBER OF PIECES IN LOT | somiess 4T0500 | 501TO1200 | 1201703200 | 3201 T0 10000
SAMPLE SIZE FOR TEST | 3 [ 8 13
GALVANIZE THICKNESS (um)
i TR i AR O L
material category i piswan e (a8 et st e ran s §
structural » L % ™
rip and bar B C i £ w _H'_ E g
3 3 ] £ £ i -
'l. | - —~ F E - - w2 e 4 = = §
B FIRST MIDDLE
I3 4 |5 |AVR| 1 =
187 |67 | 66 | 59 | 64 | 61 ak
i 69 |49 | 54 ok
51 |53 &9 ok
83 [102 B4 ok
175 | 66 53 ok
3 61 ak
I
— e
TABAN ROOY PARAND
Doc No:QACOI HOT DIF GALYANIZING
TEST
CERTIFICATE ——
Serial No: EET Diaie of lwwise
Client. v el T | Designer/Tabricatir e
Date of 16062020 = “Dhate of Shipment. | 16/00/2020 -
| Reccipt: | - N
Product specification
Product Name: ubku‘;kcmgré <t "3
Quantity: [ tronisteel grade
Luum 1§00k Surface Trepanstion . | Ok |
Total Final Weight | 2000kg Aricle Thickness. 15 mm

Acesrding b Nationad tasrdand 16311

Tnspection Hesults:

06:Dull Geay Coating 07 Pimple

Parameter Hesult Description
Finish and Appearance NO DEFECT
Average Coating thickness 6Tum Stancdand (ven M Sum
Adhesion Ok
Defect code: 01 Excessive Roughness 02 Pocling 03 Flaking 04 Bare Spot 05 Dilister

OF: Rust Stain 09 White Rust 10 Surface Precipitathon

Chemical Analysis of Zinc(™s)

cd |

Fe Cu

%995 00148 00009 | 0.001

1 I
Joooiz [ -

Chiel Technology Officer-
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n Ruwy Fassh
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C odziseaionn
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&5 omisedl9ns

Address: No. Al0-Sarv Alley« Noor SL- san'st Divi -
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